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': OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
. . ,. (ACCORDING TO ENIOZO4TYPE 3.1) 
,.. . . ASEGURAMIENTO DE CALIDAD CERTIFICADO DECUMPLIMIENTO 

W E  C E R T F Y  THAT THE PRODUCT LISTEDBELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDNG T O  OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN IN O N E O R  MORE OFTHE 
FOLU3WING STANDARDS LAST EDITION: 

(CERTIFICAMOS QUE ELPRODUCTO LISTADO ABAJO FUE OISEfAW, I'ABRICADOY PROBADO DE ACUERDOCON NUESTRO SISTEMA DE CALIDAD V CON REQUISITOS ESTABLECIDOS EN UNO O MAS DEU>SSIGUIENTI^( 
ESTANDARES ULTIMA EDICIÓN.) 

AP1598 - VALVE INSPECTION AND TESTING AP16D - PlPELlNE VALVES - GATE, PLUG. BALL AND CHECK 
M I  599 - M W A L  PLUG VALVES - FLANGED. THREADED AND WELDING API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS 
ANSI UI6-IU - 1'ACI: I O  I:ACI' ANI) I:NI>'l'O ENI) I>IMCNSIONS UI:VAI VI+ ANSI 1116.1 1 - I:OKiii'D Fil-1 INüS,  SilCKl'l  - Wi.1 i,iNli AND'1HKI:ADI'D 
ANSI 1316-34 - VAl.VI(S - CIANGEI). I IIKI'AIII~L) AND WI.I.I>IN(G tNI>F  A1'1 602 - 1 'OMPAC I 'S I  l..l;l GA 1 l .  VAl.Vl< . FLAN(iED,'rHREAl)l:l), 
MSS-Sl'hl - I'RI'SSIIRCTCSTIN<i Or 5I'Clil. VA1.VI.S WEIDINI; ANL) I.XI'FNI>I~'I) - II0I)Y I'NI>F 

Part No. AG061A08MAB830000M 
(Código) 

D e s c r i ~ t i o n  6" Fig. 5275 F UT WCB, API TRIM No.8 830000M 
D . '  . c%cnlxion CASTSl'EEI.(;I.OHE VAI.VE ISUCI.ASS 

(VA1.VUL.A G L O B O  D E  A C E R O  FIINUII>O CI.ASE 150) 
VALVE WmH LOW EMISSlON CONTROL (SOPPM'S M.) IVALVULA SUMINISTRADA CON CONTROLOE BAJAS 
EMISIONES FUCITNAS (SO PPM'S M.) ) 

1 HYDROSTATIC (psn 1 450 450 3 N A ~  
(HIDROSTATICA) 1 P N E Y M A T I C  (PSI> 
(NEUWTICA) 1 80 N A I  

y&$$ SlDE (LAWI 
1 2 

PRESSURE TEST 
(PRUEBAS DE PRESION) s$S,L& 

\ FACItL2I REV "3' J 
CERTIFICADO POR CERTLFIED BY : 
ASEGURAMIoNTO DE CALIDAD QUALITY ASSURANCE 

M r c í a  

MECHANICAL TESTS (PROPMECANCAS) 

T E N S  YIELD E L G  RED BHN 

KPSl KPSl % % 
c IST ZND 3RD A V 0  

78.88 41.61 35 50 157 

73.22 43.21 28 48 152 

74.24 41.61 23 44 154 

CHEMICAL COMPOSITION (96) COMPOSICION QUlMlCA (%) 

r 
ITEM HEAT No. M+&TRM>AL 

(PARTE) (COLADA) 
BODY WH19537 ASTM A-ZI6IWCB 

CUERPO 
BONNET WH19232 ASTMA.216IWCB 

BONETE 
WEDGE U1507 ASTMA-216IWCB 

DISCO 

C P S N i  V Mn s i  Cr M0 CU Cb 
0.207 0.906 0.029 0.015 0.460 0.066 0.038 0.018 0.015 0.006 

Nomlizaled lo (Nomalimdo al 920 Temoer lo (Temole al 650 Cwled in air. (Enfiado en aire.) 
0.217 0.964 0.021 0.014 0.460 0.049 0.046 0.013 0.047 0.001 

Nomlizated ta (Naml'i~ado a)  920 Temwr to CTemple al 650 Cooled in air lEt&iado en a M l  
0.200 0.700 0.026 0.024 0.500 0.024 0.025 0.008 0.031 0.002 

Nomalirated lo (Nomalirado al 920 T e m r  lo (Tem~le al 650 Cwled in sir (Enfriado en a&.) 


